1. HHMES BUTTON CLAMP MECHANISM COMPONENTS




1. AENIME /4 /Button clamp mechanism components

RS |Z0S P ¥(& |DESCRIPTION
1 |=——— EiapanycIERGE 1 PICK-UP DEVICE ASM.
2 40902001 e T 1 BUTTON CLAMP LIFTING HOOK
3 |402S14006 BT 1 SCREW 15/64-28 1=9
4 1409512001 BT 2 SCREW 3/16-32 L=13.5
5 40928001 el 2 WASHER 5X10.5X 1
6 300145 A R 1 BUTTON CLAMP HOULDER
7 |409S11002 BT 1 SCREW 9/64-40 1=3.5
8 4091200100 LT PR LA 1 HINGE SCREW D=5.5 H=3
9 40912002 EH e 42 il 1 JAW LEVER HOLDER
10 409520002 G LIRET 1 HINGE SCREW D=5.5 H=1.8
11 |409S20003 S ARAET 1 CLAMP SCREW A
12 40912003 12 1L B 1 SNAP FASTENER CLAMP STOP LEVER
13 409516001 HERE 1 NUT
14 [40901003 EIBIGEN 1 BUTTON CLAMP SLIDE
15 409520004 1 1k B 2 BUTTON CLAMP STOP PIN
16 40912005 el et e 1 BUTTON CLAMP LEVER JAW (LEFT)
17 40912006 R 2 B TR AR 1 BUTTON HOLDING SPRING LEFT
18 409520005 G LIRET 2 HINGE SCREW D=6.35 H=3.9
19 409511002 BT 1 SCREW 9/64-40 1.=3.5
20 40927001 GBS 1 BUTTON CLAMP SPRING
21 |40912008 VLIPS 1 BUTTON CLAMP LEVER JAW RIGHT
22 40912009 S A B R AR 1 BUTTON HOLDING SPRING RIGHT
23 402514006 BT 1 SCREW 15/64-28 1=9
24 1409530002 AR R AT 1 BUTTON CLAMP PRESSUER ADJUSTIN
25 40927002 G5 1 PRESSUER ADJUSTING SPRING
26 |409S16003 IR EE 2 NUT M6
27 40927003 FHROR S 1 FINGER GUARD
28 (30128010 g 2 WASHER
29 40902002 O 1 HINGE PIN
30 |H05002 R 2 SNAP PIN
31 |401S16002 IR EE 2 NUT M6
32 409530001 R FEA 1 PICK-UP DEVICE STOPPER PIN
33 402511007 BT 2 SCREW 11/64-40 1=3.5
34 (413514004 AT 2 SCREW M3




2. Hl=iR4 ARM & MISCELLANEOUS COVERS COMPONENTS




2+ *ﬂ%%lzﬁ:/Arm & miscellaneous cover components
5| BHES s Bt | DESCRIPTION
1 4091206200 THIR i ZH 1 1 FACE PLATE COMPL
2 406511009 AT 4 SCREW
3 40927004 = e Lk 1 TENSION SPRING
4 40902003 S LRIRRE 1 NIPPER RELEASING STOP
5 409511004 IRET 1 SCREW
6 40913002 UYL TR E 1 THREAD GUIDE NO. 4
7 4091301400 3G ek A1 1 THREAD TENSION NO. 3 ASM.
8 40913015 3 TR IR A 1 TENSION ADJUSTING BASE NO. 3
9 40913016 gk 1 1 THREAD PRESSER PLATE
10 40927020 I 1 TENSION SPRING B
11 409530017 2Rk 1A igAe 1 THREAD TENSION STUD
12 409516026 B ST IR B 2 THREAD TENSION NUT
13 H05002 GB/T896-1986 #4[& 3 1 E-RING 3.2
14 406511009 AT 8 SCREW
15 40912203 BT R 1 RUBBER PLUG
16 301805 TE AR 1 SIDE COVER RIGHT
17 40937008 e oy I 1 SAFETY LABEL
18 301807 A AR 1 SIDE COVER LEFT
19 505024 PiaEI8ET 4 SCREW M8 L=30
20 409511009 [49) 2 SCREW
21 40930008 LED 4T (TD-5) 1 LED LAMP
22 P02002 GB/T117-1986 £ 6X 32 2 GUIDE PIN
23 409530018 LAY 1 SET SCREW
24 40912080 7 v JE AR 1 BED OIL SHELD
25 41711014 HZR e 3 WIRE CLIP
26 4091100100 Ak 1 BUTTON TRAY ASM
27 417S30009 2R MAX6 3 SCREW
28 41711014 FHZE R 3 WIRE CLIP
29 40228001 PR 1 SPRING WASHER 6.5X14.0X 17
30 40911007 e 25 1 SIDE COVER LEFT
31 40912081 JER PP B 5 1 LOOPER COVER
32 40912067 ] 25 30 5 2 SIDE COVER SPRING
33 409511006 AT 2 SCREW M4 L=6
34 409511007 LT 2 SCREW
35 40923013 T 1 OIL DRIP FELT
36 409520006 IRET 1 SHOULDER SCREW D=6 H=2.7
37 61910003 L ) 4 RIBBON
38 40926002 AR N 2 CAM INDECATING PIN
39 40902019 e ) 25 1 SIDE COVER HINGE SHAFT LEFT
40 417S30009 AT 10 SCREW
41 40911011 HLHLER 5 1 SIDE COVER
42 402514006 IRET 1 SCREW M6 L=6
43 40122017 B E S 1 RUBBER PLUG
45 40112008 LA B 2 SAFETY PLATE
46 40911006 & 2 SAFETY PLATE
47 409511008 WRET 2 SCREW M4 L=6
48 40928002 ke 1 SPRING WASHER 5.0X110
49 402520032 AT ERET 1 HINGE SCREW D=6 H=2.5
50 40128001 LT A 2 SPRING
51 40912020 AR e A 1 SAFETY PLATE INSTALLING BASE
52 401516004 WERE 1 NUT SM15/64-28
53 421510013 BRET M5 X 8 2 SCREW
54 421530002 ABRET 3 WOOD SCREW
55 $10009 I2ET M6 X 12 1 SCREW
56 300941 2404 ] 5 P 1 BUTTON TRAY BASE
57 S05083 B2AT M5 X 30 3 SCREW
58 40911012 HIE 1 MOTOR COVER
59 40933002 CEEG 1 CONTROL BOX
59-1 40933005 HHL PR AR 1 Board
59-2 40933006 FEAETHIAR 1 Operation panel
59-3 40933007 AT AR 1 Pedals
59-4 40933008 TN Ay 1 Sensor
59-5 40931044 JHIES TR 1 Foot link
59-6 40931045 JE IS 22 AR 1 Foot mounting plate
59-7 40933009 N i 1 Foot switch
60 40901022 LS 1 OIL RESERVOIR




3. TH#HZ4 LOOPER SHAFT MECHANISM COMPONENTS




3 —Fﬁjﬂ%ﬂlﬁ:/Looper shaft mechanism components

e |BS P ¥& |DESCRIPTION
1 |=——— EElEEERES 1 THRUST COLLAR . ASM
2 [40908002 EEle] 1 THRUST COLLAR D=7.94 W=7
3 [409S11012 25T 1 SCREW 9/64-40 L=6. 1
4 ]409S11010 25T 1 SCREW
5 |40912021 ST THRE T2 1 NEEDLE GUARD
6 40909001 1N T IR 1 POSITONGNING FINGER YOKE SLIDE
7 |409S17001 BT 2 SCREW M4 L=9
8 40909002 FA R REAESL) 1 YOKE SLIDE INSERT
9 40912022 W (iR 1 YOKE SLIDE
10 |4090500100 AT E LT 1 ASSY LOOP POSITIONING FINGER L
11 40903003 Rk 1 LOOP POSITIONNING FINGER CAM RO
12 |409S20008 G LIRET 1 HINGE SCREW D=6. 35 H=2. 4
13 [401S14001 BRET 1 SCREW
4 |—-———- ET AR 1 THROAT PLATE SET
15 40901005 ET R 1 THROAT PLATE ASM.
16 140928004 piipeali] 1 BEARING WASHER
17 1409511031 WRET 1 SCREW
18 40919003 ET] 1 COUNTER KNIFE
19 409511011 BT 2 SCREW1/8-44 L=3.0
20 4091900100 7] 1 MOVING KNIFE ASM.
21 [409520009 BT 1 HINGE SCREW D=6 H=0.85
22 |=————- SFER= AN 1 ASSY LOOP POSITIONING FINGER C
23 140910001 VL 1 LOOP POSITIONING FINGER CAM
24 409514002 IRET 2 SCREW 11/64-40 1L=3.5
25 |————— TR A 1 ASSY CAM AND LOOPER SLEEVE
26 40902006 T 1 CAM AND LOOPER SLEEVE
27 409515004 BT 2 SCREW 15/64-28 L=4.0
28 140910002 VL 1 LOOP POSITIONGNING FINGER CAM RE
29 409514002 IRET 2 SCREW 11/64-40 1L=2.8
30 40903046 THIHTE 1 LOOPER SHAFT BUSHING FRONT
31 |401S14001 IRET 1 SCREW
32 140902026 Tl 1 LOOPER SHAFT
3B | EEfiEEERES 1 THRUST COLLAR ASM, D=11.11,W=1
34 40908001 24 el 1 THRUST COLLAR ASM, D=11.11,W=10
35 [402514002 BT 1 SCREW 1/4-40 L=5
36 402514002 BT 1 SCREW 1/4-40 L=5
37 40925002 BEZit 1 LOOPER SHAFT DRIVER GEAR ASM.
38 |409S14001 IRET 2 SCREW 1/4-40 1L=6
39 40924001 i Tl 7K 1 THRUST BALL BEARING
40 40903005 THiIGE 1 LOOPER SHAFT BUSHING REAR
41 | g W R 2L 1 WORM WHEEL ASM.
42 40925011 5T 1 WORM
43 409514003 BT 2 SCREW 1/4-40 L=7
44 |40925001 A B UGS 1 CAM SHAFT ASM.
45 409514003 BT 2 SCREW 1/4-40 L=6
46 40917001 ) B 1 LOOPER
47 409511009 BT 3 SCREW M4 L=9




4, SLEFTLIBHE NIPPER & THREAD TENSION PARTS COMPONENTS




4. ?ﬁ&%ﬂﬁéﬂ%%ﬂ}ﬁ:/Nipper & tension parts components

RS |Z0S PR ¥(& |DESCRIPTION
1 |409S11013 12457 1 SCREW M6 L=12
2 |40912024 RNk 1 NEEDLE BAR GUARD
3 |409520013 L IRET 1 SHOULDER SCREW
4 1409516005 2R} 2 NUT
5 |409S16006 FALRIZ ) 1 NUT
6 [4091202500 SRR E 1 NIPPER COMPL
7 409520011 ALY 1 LOOPER SHAFT BUSHING REAR
8 40927007 JLRAT h A 1 NIPPER BAR BLOCK SPRING
9 [409530004 A 1 NIPPER BAR BLOCK SPRING SCREW
10 |409S20012 AT 1 HINGE SCREW D=4 H=20
11 40927008 e 2k e 5 1 HIPPER SLIDE BLOCK SPRING
12 40909003 Je 2k i 1 NIPPER BLOCK
13 |409S20013 12457 1 SHOULDER SCREW D=7.94 H=15
14 4091300400 B AT A 1 THREAD PULL OFF LEVER ASM.
15 [409520014 IR AT 4L ARAET 1 SHOULDER SCREW D=7.94 H=8
16 4091202700 S LRAT IR BN AT 21 1 NIPPER BAR ACTUATING LEVER ASM.
17 40926006 SR 2 THREAD GUIDE PIN
18 40926007 JE LR T IS PR R EE 4 1 NIPPER BAR BLOCK SPRING PIN
19 409511014 12457 1 SCREW
21 40912029 S LR IR 1 NIPPER BAR BLOCK
22 40912030 TR LT IRk 1 TENSION LEVER ROCKING PIECE
23 40912031 Je AT 1 NIPPER BAR
24 (409511014 12457 1 SCREW
25 |4091300600 25 LT 1 TENSION POST ASM NO. 2
26 409516007 UEREL: 35 1 TENSTON NUT
27 140912032 SRR BT RA A 1 ROTATION STOPPER
28 40927009 Je LR 2R 1 THREAD TENSION SPRING
29 |40912033 FALEIR 1 THREAD TENSION DISK PRESSER
30 |40913007 Je L 2 THREAD TENSION NO. 1
31 409530006 5 RRAT 1 TENSION POST NO. 2
32 409516008 SRR LRAT 1 TENSTON RELEASE PIN
33 40926008 U383 1 NUT M6
34 [P03009 M BB 1 SPRING PIN 3X16
35 409511014 IRET 1 SCREW
36 40928004 o 1 WASHER
37 40912034 REIEAT 1 THREAD TENSION RELEASING LEVER
38 |4091300800 IR AR AN 1 ASSY HTREAD RENSION NO. 1
39 409516009 YT RE 1 THREAD TENSION NUT
40 40927010 Je LR 2R 1 FIRST THREAD TENSION SPRING
41 |40913007 Je L 2 THREAD RENSION DISK NO. 1
42 409530007 H—RENT 1 THREAD RENSION POST NO. 2
43 40913009 SEA 1| 1 THREAD GUIDE
44 140913010 TR 1 THREAD GUIDE NO. 1
45 409516024 12} 1 NUT M4
46 409511013 IRET 1 SCREW M5 L=14
47 |40912100 P ARREEoR 1 NIPPER BAR BEARING BLOCK
48 409530008 WTIRET 1 ADJUSTING SCREW
49 140928005 o 1 WASHER 5.5X10X0. 8
50  [409S11015 BT 1 SCREW M6 L=12
51 [409S11016 IRET 1 SCREW
52 (40927011 PASEZ RS 1 THREAD TENSION SPRING
53 1409530009 S LA R A B 1 NIPPER BAR SPRING SCREW
57 140913012 255 LR 1 THREAD GUIDE
58 40928005 o 1 WASHER 5X10.5X 1







5. iZHRIEE 1 /Feed plate components

9 |2 S K HR ¥&  [DESCRIPTION
1 |40915001 1R 1 FEED PLATE SMALL BUTTON
2 409512003 WRET 2 SCREW 3/16-28 L=6
3 40909004 X3 RHE B 1 LNDICATOR PIN BEARING BLOCK
4 40912036 L8 EN i 1 CROSSWISE FEED INDICATOR
5 140903010 2 S e 7 J 1 CROSSWISE FEED INDICATOR PIN
6 409516012 =283 1 NUT V=6
7 |400110 VN AT 1 SLIDE PLATE CONNNECTING LINK
8 409520015 o BRET 1 HING SCREW D=6.35 H=4.8
9 409530010 HER S 1 STUD
10 [400111 SUEDYIE 1 INTERMEDI CONNECTING LINK
11 40937001 LR 2 A 1 CROSSWISE FEED GRADVATED PLATE
12 [409S16013 =28 1 NUT M5
13 [40903012 IR AR T 3 CAM ROLL
14 [409S11003 WRET 2 SCREW
15 [40912208 F A 1 HANDLE AND INDICATOR SPRING
16 [421S10005 IEETM3 X 6 2 SCREW
17 409530019 ey ST R Y 3 CAM ROLL SCREW STUD
18 [401S14001 AT 3 SCREW M6 X 12
19 [40912040 AT 1 SPACER PLATE
20 40901006 TR R AR 1 FEED PLATE
21 400110 VMR AT 1 INTERMEDI CONNECTING LINK
22 |409S20015 o SRET 1 HING SCREW D=6.35 H=4.8
23 409530012 2 SRR AL RET 1 HING SCREW FOR CROSSWISE FEED
24 140904003 T X AEEHR TR 1 CROSSWISE FEED LEVER
25  |R01002 T 5 RIVET
26 40926010 T4 1 FEED STUD A
27 140926010 T4 1 FEED STUD B
28 40926010 T4 1 FEED STUD C
32 [401846 TR R B 1 LENGTHWISE FEED LEVER SLIDE
33 |401847 R AT AT A2 1 FEED LEVER L
34 [401848 TR TR A4 1 FEED LEVER R
38 40912205 AR T A58 R 1 PLATE BASE
39 40937010 20 P A s 1 GRADUATE PLATE
41 |40912206 P FAE 1 HANDLE AND INDICATOR SPRING
42 |403511027 24T 2 SCREW M4 L=6
45 40904004 W FAERAT 1 INDICATOR SPRING CONNECTING LI
46 [409520016 HALIRET 2 SHOULDER SCREW D=6. 35 H=9.7
47 40902022 Rt 1 CAM SHAFT
48 [40910019 R \CIPeS Ry 1 LENGRHWAISE FEED CAM (X)
50 40903040 LRI E 1 CAM SHAFT BUSHING LEFT
51 |40910006 B XAk 1 FEED CAM ASM.
52 |40910004 HriEkhhEe (—F) 1 LENGRHWAISE FEED CAM(-)
53 |409S20035 HALIRET 1 SHOULDER SCREW D=6. 35 H=4.8
54 |409S14005 IRET 2 SCREW 9/32-28 L=13.5
58 |40912087 el 1 WASHER
59 40903039 I BB 1 CAM SHAFT BUSHING RIGHT
60  |409514005 24T 5 SCREW 9/32-28 L=13.5
61  [409S11005 AT 1 SCREW M5 L=8
63 40923015 L 1 FEED SHOULDER SCREW FELT
66 61910003 L ) 3 CABLE BAND
68 40930007 Th ik 1 MAGNET
69  [40930003 (ERsE 1 SINGLE WHEEL
70 40912108 7 IR 22 P 1 HALL SWITCH HOLDER
71 40933008 B 1 Sensor
72 |417S30033 IR G B MAX8 2 SCREE
73 |407S17003 T FUTKRIRETM3 X 4 1 SCREE
75 140903043 SENT 1 POSITONING SLEEVE
76 409514003 AT 2 SCREW 1/4-40 L=5

-10-




6. HHEFANMEEY BUTTON CLAMP LIFTER COMPONENT

9

-11-



6 %ﬂ%ﬁ?%ﬂ‘%mfli/ Button clamp lifter components

e |Z0S 2R #&  [DESCRIPTION
1 ]40901033 T EALAT 1 LIFTING LEVER
2 |40903016 B 1 BUSHING
3 40902009 AT Tl 1 NDDELE BAR LEVER
4 40922001 [tk 2 CUSHION
5 |40928014 o 2 WASHER 8.5X18.0X1.2
6  [40927012 o 1 SPRING
7 |40927013 o 1 SPRING
8 4090201100 AR T2 1 BUTTON CLAMP LIFTING ROD A
9 [40912042 LA 1 CONNECTING LINK FRONT
10 40903020 EHE R T TR A 1 L TYPE LIFTING BAR ROLLER
11 40928021 g 1 WASHER
12 409516014 12 R): 1 NUT 9/64-40
13 |L01002 24T 1 JOINT STUD
14 [4030500500 V)RR AR 1 FEED ADJUSTING JOINT
15 [N01004 12 R) 2 NUT M5
16 [N01004 12 R): 2 NUT M5
17 409530013 TERRIBET 1 CONNECTING SCREW
18 409516015 12 R): 2 NUT M8 TYPEL
19 40912089 JE VR AT 1 CONNECTING LINK REAR
20 409520036 A7 24T 1 HINGE SCREW D=6.35 H=3.2
21 409520037 A7 24T 1 HINGE SCREW D=7.94 H=4
22 409516013 12 R): 1 NUT 3/16-32
23 401516002 12 R): 1 NUT 15/64-28
24 (40912044 DILRATAT 1 THREAD TRIMMING LEVER
24 [409S11021 BT 2 SCREW M5 L=14
25 140912090 VIR EFT 1 THREAD TRIMMING LINK
26 [409520023 A7 24T 1 HINGE SCREW D=6.35 H
27 (505023 BT 1 SCREW M6 L=10
28 409520038 A7 24T 1 HINGE SCREW D=6.35 H
29 401516002 12 R): 1 NUT 3/16-32
30 40912091 HL LR AT 1 MAGNET CONNECT POLE
31 (40912092 LTk 2 et 1 MAGNET HOLEDER
32 |417S30306 Ty LR ETM5X15 4 SCREW M5 L=15
33 [417S30033 B GirtpE) MAX8 4 SCREW M4 L=8
34 409520039 HL LR AT 1 PIN
35 [413516003 12 REMA 2 NUT M4
36 |40930005 CENTAER 1 ELECTROMAGNET
37 40912032 g 1 WASHER
38 [401516002 12 R): 1 NUT
39 409520040 A7 24T 1 SHOULDER SCREW D=7.94 H=3.1
40 |401516002 12 R): 1 NUT M5
41 40901036 VI LRAT T 1 THREAD TRIMMING LEVER BASE
42 4091210000 HEFF 1 CRANK ROD
43 |40128034 L] 1 WASHER
44 140928022 g 2 WASHER

-12-




7. % &t RIRE#4/Needle driving pulley shaft components

e o o =

-13-



7T LR HI31: /Needle driving pulley shaft components

e |ES R & [DESCRIPTION
1 |40903034 NEER Y 1 PULLEY SHAFT BUSHING LEFT
2 40603020 il 2 THRUST COLLAR
3 |403S14004 WEET 2 SCREW M6
4 40925004 TR S 1 DRIVING GEAR(A) ASM.
5 |409S14001 WEET 2 SCREW 1/4-40 L=6
6 [40902051 TR 1 INEEDLE DRIVING PULLEY SHAFT
7 40903024 MER e EES 1 PULLEY SHAFT BUSHING RIGHT
9  |401S14001 PRET 1 SCREW
10 1383300400 ML T 1 Rotor components
11 1383300900 FAL G LA 1 Gratings components
12 [13833003 HLHLE T AR, 1 Stator components
13 1383300700 L e 1 Motor cover components
14 [302443 Tt 1 PULLEY
15 |403S14004 124TM6 2 SCREW M6
16 40910021 PN 1 BALANCE CAM
17 |409S14003 (2] 2 SCREW
18 40910020 (ot 1 ECCENTRIC CAM
19 40933004 FALZA A 1 Motor
19-1 40933010 ET 1 Stator components
19-2 | 40933011 [ 1 Rotor components
19-3 | 40933012 SeMt A 1 Gratings components
19-4 | 40933013 FLALgm D 2 1 Encoder
19-5 40911020 LR 1 Motor cover components
19-6 | 409517003 KIgEr 4 Screw M5X55

-14 -




8. $H#FURZILR4: NEEDLE BAR DRIVING MECHANISM COMPONENTS

-15-



8. EFFFIREIALIE /Y /Needle bar driving mechanism components

e |ZHS R & |DESCRIPTION
1 |101S11006 BT 1 SCREW 1/8-44 L=4.5
2 |40902027 B FF 1 NEEDLE ROD
3 |40903026 HATTE 1 NEEDLE BAR BUSHING LOWER
4 |40913013 G4 1 NEEDLE BAR BALACE
5 140909017 A Al e 1 NEEDLE BAR CLAMP
6 [409511024 25T 1 SCREW M4 L=12
7 140903035 AT LB 1 NEEDLE BAR BUSHING UPPER
8  [40909016 AT Al 2 R 1 NEEDLE BAR SLIDE BLOCK A
9 |-———- AT Al 2 R 1 NEEDLE BAR SLIDE BLOCK B
0 |-——— AT Al 2 R 1 NEEDLE BAR SLIDE BLOCK C
11 [41017001 lilKas 1 NEEDLE TQX 1 #16
12 |40905007 AL 1 NEEDLE BAR DRIVING LEVER
13 [L02008 BT 2 SCREW M6 L=14
14 |409520025 G IRET 1 SHOULDER SCREW D=9. 53 H=8
15 [40928013 g 1 WASHER
6 |———— AT 1 CRANK ROD ASM.
17 409511009 BT 2 SCREW 11/64-40 1L=8.5
18 |40912046 AR 1 THRUST HOLDER
19 40905009 R 1 CRANK ROD
20 |40910009 s 1 ECCENTRIC CAM
21 |40910009 BT 1 SCREW 1/4-40 L=6
22 |409S14001 BT 1 SCREW 1/4-40 1=8.5
23 140923008 ek 1 0IL WICK
24 140923014 HliEE 1 OIL RETAINNING FELT
25 140923008 ek 0. 01 0IL WICK
26 40923008 ek 0.1 0IL WICK

-16-




11. Mi44844 ACCESSORY PARTS COMPONENTS

-17 -



9. I}ﬁﬁ:éﬂﬁ:/Accessory parts components
T TS | B ﬁ DESCRIPTION
&l =8
1 | 10131002 ez 7] R 1 SCREW DRIVER LARGE
2 | 10131003 | #&%27] () 1 SCREW DRIVER MIDDLE
3 | 10131004 | #E227]) (/M) 1 SCREW DRIVER SMALL
4 | 20131038 | /NdE (SR 1 OILER
5 | 40931019 | AR 1 GAUGE
6 | 30131010 | W/NARF (3mm) 1 INNER WERNCH 3mm
7 |30131012 W NAART (4mm) 1 INNER WERNCH 4mm
8 | 20131047 WA AIRF (5mm) 1 INNER WERNCH 5mm
9 30131006 #®F (8mm~10mm) 1 Wrench 8mm~10mm
10 | 40931025 #F (9mm—11mm) 1 Wrench 9mm~11mm
11 | 40931031 | By 1 COTTON STAND ASSY 2DTHF
12 | 10131005 | Hl3kEE 1 MACHINE COVER
13 | 40931009 | M6X 70 W24T 4 SCREW M6 L=70
14 | 40128013 | #fE 6.2X13X1 4 WASHER 6.2X 13X 1
15 | 40912024 | FHAF4EE 1 NDDELE BAR GUARD
16 | N01007 12 EF M6 4 NUT M6
409511008 | #24T 2 SCREW
402520032 | Hh{7HE4T 1 SHOULDER SCREW
40912020 | “ZAMR A5 1 THE MOUNTING SEAT
. 40928002 | #H[E] 2 WASHER
40112008 | L& LHER 1 SAFETY BOARD MOUNTING PLATE
40128029 | SR 08 4 SPRING WASHER
401516003 | #2ifE 1 NUT
40911006 | 244 1 SAFETY BOARD
18 | 20131051 | 8%+ 1 TWEEZERS
19 | 40933007 | BIESHR 1 Pedals
20 | 40931028 CARE 1 INSTRUCTION MANUAL & PARTS LIST
21 | 40931021 | CHEFF 1 SUPPORT
22 | 40931044 | JHIESIEFT 1 Foot link
23 | 403530020 | +FPCKIRET 2 SCREW
24 | 300941 A1 A0 A ] 5 s 1 BUTTON TRAY BASE
25 | 41017001 | TQ*1 16#HL4t 3 NEEDLE TQX 7#16-12
26 | 300941 A 403 [ 5 i 1 BUTTON TRAY BASE

-18-




